RIDGID RD80706/RD80993

SEE
FIGURE B

FIGURE A



RIDGID RD80706/RD80993 Gasoline Pressure Washer

KEY P/N

1

o N Ok WD

11
12
13
14
15
16
17
18

19
20
21
22
23

24
25
26
27
28
29
30

120900031
678016006
638128004
678518002
524013002
638680004
940779058
310664001
561399003
308835038
518391001
638637002
570727002
120516009
310660005
940871002
308494004
308760027

513122001
940654061
940726009
940786002
940654058

308940001
518932001
660592005
518650002
661558001
638679001
638386002

DESCRIPTION

Wand Holder Assembly.. 21
Lock Nut (1/4-20) ...oveiiiiiiiiiieiieeeeees 9
Washer (1/4 iN.)..cccociiiiiiiieeeeeeee, 4
Lock Nut (1/2-20) .... 1
Swivel Bushing........ccccceeiiiiiniiiiiicieeeee 1
LOgO Plate ....coeeeieeiiieeeeeeeeee s 1
Performance Label...........ccccoooiiiniiiniis 1
Bungee Cord and Bead Assembly................ 1
Injection HOSE .....ooooeieiiiiieieeeeeeeees 1
High Pressure Hose (30 ft.) ....coooieeiiiieeeninen. 1
Injection Hose Filter........ccooiiiiiiiiiiiiiiees 1
Spring Clip.........

Storage Holder

Nozzle Kit w/Shroud............ccoeeiiiiiiiiiiies 1
Soap Blaster Nozzle...........cccovviiiiiiiiinieene 1
Oil Dipstick Label ..o 1
Spray Wand........cccocoeeveiiiiiiieecee e 1
Trigger Handle Assembly

(Inc. Key Nos. 19-23).....cccciiiiiiiiiiiciiceieee 1
Auxiliary Handle Assembly ... 1
Trigger Guard Warning Label (English).......... 1

Trigger Handle Label ............ccccenn.ee.
Trigger Handle Max Pressure Label
Trigger Guard Warning Label

(French/Spanish) .........cccooviiiiiiiiiiiiieeeee 1
Handle Assembly (Inc. Key No. 25)............... 1
Handle Tube Cap........ccccciiiieiiiiiiiieecees 2
Bolt (1/4 x 42 mm, Pan Hd.)........cccocennnee. 4
Idle Down Cable Clamp ........ccceeviririinenee. 1
Bolt (3/8-16 x 1-3/8 in., Hex Hd.) .................. 4
Lock Washer (3/8 in.).....cccceevuerviriiiniiiiiees 4
Washer (3/8 iN.)....ccccrveriiiiiiiiiecieneeeee 4

* Standard Hardware Item — May Be Purchased Locally
** Parts available at your local Subaru Robin dealer

31
32
33
34
35
36
37
38
39
40
41
42
43

44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61

QTY KEY P/N

638054001
940803018
661557001
638678001
638675002
678169004
308692003
308661004
310928001
310437002
660971005
678041008

,k

,k

678774002
940971011
940708007
940654008
940654053
940707082
940872001
940517007
940778005
638642001
524014001
941505001
660869005
661554003
661554001
661555002
570733002
661555001

DESCRIPTION QTY
Idle Down Plug .. -1
EMC Label....c.ccoirieienieeieeeeeeeeeeeeiee 1
Bolt (5/16-24 x 3/4 in., Hex Hd.)......ccceevenne 4
Lock Washer (5/16 in.)............. .4
Washer (5/16 iN.)....cccoeiiiiiiiiiieieee e 4
Thermal Release Valve............cccceiiiinnnn. 1
Garden Hose Coupler w/Filter...........cccocee. 1
Quick Disconnect (Female) .........cccceeeeneneen. 1
Seal .. 2
Idle Down Assembly.........ccccceeiiiiiiiiienniinen. 1
Idle Down Bolt (Special) .......cccceeiiiriiiiiinnnnen. 1

Output Shaft Key (27 mm).........cceceee. .1
SP210 Hori. Engine (RD80706, EPA).... .1
SP210 Hori. Engine (RD80993, CARB) ......... 1
Lock Nut (M8 X 1.25 MM).....eeverrereeneerieene 12
Hang Tag (ENGiNe) ......cccceeeeiierinieeeieee e 1
Add Lubricant Label...........ccccocoiiiiiiiiinnnnn. 1
Combustion Warning Label.............cccceeeee 1
Danger Label (English) ........ccccoiiiiiiinnnnen. 1
Danger Label (French) .........ccooeieiincnnninen. 1
E-85 Label....coeeiirieieniecieeeeeseeeeeeee 1
Check Oil Label.... .1
Hot Muffler Label..........cccooviiiiiiiiiie, 1
Pump Flange ..o 1
Cable Clamp.. -1
Pressure Release Label...........c.cccooinenne. 1
Bolt (1/4-20 x 52 mm, Hex Hd.) .................... 4
Bolt (M8 x 70 mm, Hex Soc. Hd.).................. 2
Bolt (M8 x 46 mm, Hex Soc. Hd.).................. 2
Screw (1/4-20 x 2.1 in., T30, Torx Hd.).......... 1
Bumper Handle ..o, 2
Screw (M4 x 12 mm, Hex Button Hd.) .......... 2

62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85

86
87

KEY P/N

678610002
518955002
518954001
638677006
940778004
620505001
308710004
308937002
940595005
940617012
308938005
940693003
638662022
941531005
940780001
518724002
638493010
678406004
308910005
638128001
678899003
660962001
661505004
308909002

570554001
661503001

Not Shown:

*

988000372
988000373
988000374

DESCRIPTION QTY
Lock Nut (M4).... .2
Wand HOIdEr ....cocooeeiiiee e 1

Zero Gravity Label.........ccocoiiiiiiiiiiiin. 1
Quick Start Label (ENGIiNE)........cceoververeenvenen. 1
Right Frame Assembly
Handle Release Label .
Engine Plate ........ooooiiiiiiiiieeeeeees

Data Label .........ccociiiiiiiiieces 1
Quick Start Label (PUMP) ...coeevvereerieneeienen. 1
Washer (OD20 x ID8 X 4.5t)....c.ccccererceernenen. 2
Brace ... 1
Connector Pin (1/4iN.).c.ccocoiiiiiiiiiiiiieeee 2
Handle Knob ... 1
Washer (5/8 iN.)....cccivueriiiiiiiiieeieieceee 2
HItCh Pin ..o 2
Bolt (M8 x 55 mm, Hex Hd.).....cccoeeviiuinrnnnen. 4
Bolt (M8 x 45 mm, Hex Hd.).....cccevverericane 4
Foot Assembly

(Inc. Key Nos. 2-3 and 86-87)
Wear Pad.......ccooiiiiiiiiiciceeeee

Bolt (1/4-20 X 1 iN.)eiiiiiiiiiiiiieieiceeeee 2
Oil (SAE 30 or SAE 10W30)......cceeecurrieeriane 1
Operator’'s Manual...........ccccoeeeviiiiiniieeieene 1
Replacement Parts List ........ccccoecieeinieeennnen. 1

Assembly Guide



RIDGID

FIGURE B

KEY P/N
1 308694014

2 308688006
3 120440001
4 120442001
5 120441001
6 310735002
7 678842001
8 308826003

9 310438002
10 570358044
11 310923001
12 679405002
13 310924001
14 570742012
15 679444001
16 570742010
17 661557012
18 570742070
19 570742069
20 570763007
21 310438001

B

@ Q@

,
{ @om
-y

RD80706/RD80993

S A
5—; % St
i
: |
= 7
e o e
© P
O 7
o 7
- o 6
14 @
% (7.4 '
15
17 3 %
16
DESCRIPTION QTY PIECE REF.
Pump Assembly 1 308694014
(Inc. Key Nos. 2-9 and 11-20) ..c..cceeeeeieeeennns 1
Bubble Oil Gauge w/Gasket.... 1 2 308688006
Seal Kit ....... 1
0O-Ring Kit... 1 3 120440001
Valve Kit.......ccenenee. .1 4 120442001
Chemical Injector .... 1 5 120441001
Check Valve Seat .... 1 6 310735002
Check Valve w/O-Ring .1 7 678842001
Vent Cap (CAT) c.veceeeeeeeeeeseeeee e e e see s 1 8 308826003
Tube (Optional, 110N.) cceeeeeererreeece e 1 9 310438002
Drain PlUg....ccoeeeeeeeeeieeeieeieeeeeesseeeesseseesseens 1 10 570358044
PIUG cteee ettt 2 11 310923001
Unloader Assembly (Inc. Key No. 4).............. 1 12 679405002
O-RiNG ettt 1 13 310924001
ST o141 To SRS 1 14 570742012
(@ o {1 T S 1 15 679444001
2o | 8 16 570742010
(@ = {1 T S 1 17 661557012
Oil Seal.... .1 18 570742070
Oil Seal.....ccceeveeeeenenee. .1 19 570742069
Vent Cap (Optional) ........cccccerveeiiinniiciieeen. 1 20 570763007
21 310438001

DESCRIPTION

Ensemble de pompe

(incl. lég. réf. 2-9 et 11-20) ....ceevveeviiiieeciene 1
Jauge d’huile a bulle d’air

avec joint statique

Kit de joint ......cccoeeeineenne .

Kit de joint torique en O .....ccocveiiiiiiiiieeee. 1
Kit de valve.......cccooiriiiiiiie 1
Injecteur chimique ........ccceviiviiiiiicreeeee, 1
Clapet antiretour assise.........ccccceeecuerieeecneene 1
Clapet antiretour / joint torique en O............. 1
Bouchon d’évent (CAT) ....coeceeereceeeiiieee e 1
Tube (facultatif, 11 PO).....ceevveeeeiiee e, 1
Bouchon de vidange .......cccccoeeriieciiieeenen. 1
BOUChON ... 2
Ensemble déchargeur (incl. piéce réef. 4)....... 1
Joint torique en O.......coceiiiiiiiiiiieeee 1
ReSSOM .....viiiiiiiiee e 1
Joint torique en O.... .1
Boulon.......ccceevueenne .8
Joint torique en O.... 2
Joint d’huile............. =
Joint d’huile.......coocoeeiiiiiines -1
Bouchon d’évent (facultatif) .........ccccccueeenneeen. 1

6

14
15
16
17
18
19
20
21

. N/P

308694014

308688006
120440001
120442001
120441001
310735002
678842001
308826003
310438002
570358044
310923001
679405002
310924001

570742012
679444001
570742010
661557012
570742070
570742069
570763007
310438001

DESCRIPCION CANT.
Conjunto de bomba

(incl. nim. ref. 2-9y 11-20) ....oeovierciiriieennne 1
Indicador de burbuja de aceite con junta ..... 1
Kit del SellO.....uueeeieeieeeiieeeee s 1
Kit del anillo en “O” .....coceeriieiiieeiecreeeeee 1
Kit del valvula .........coooeeiieiieiiceeeeee 1
Inyector QUIMICO.....cccoveiierieeee e 1
Valvula de retencion asiento .........ccccceeeeeneee. 1
Valvula de retencion / anillo en “O”... 1
Tapa de ventilacién (CAT)..... .1
Tubo (opcional , 11 pulg.)..... .1
Tapon de drenaje.................. .1
TAPON. ..t 2
Conjunto del descargador

(incl. pza. nim. ref. 4) oo 1
Anillo €N “O7 ... 1






